." CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
According to
FCC Rules and Regulations Part 15 Subpart C
Applicant :  Compro Technology Inc.
3F., No.12, Alley 6, Lane 45, Pao Shin Road,
Address . Hsintien District, New Taipei City 231, Taiwan,
R.O.C.
Equipment : IP Camera
Model No. : CS530W
FCC ID . HXICSS530W
The test result refers exclusively to the test presented test model / sample.,
Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.
The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
B ORIGINAL.
[J Additional attachment as following record:
Attachment No. | Issue Date Description
TEFI1205112 Jun. 26, 2012 | Original.
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CERTIFICATE OF COMPLIANCE
According to
FCC Rules and Regulations
Part 15 Subpart C
Applicant :  Compro Technology Inc.
3F., No.12, Alley 6, Lane 45, Pao Shin Road,
Address . Hsintien District, New Taipei City 231, Taiwan,
R.O.C.
Equipment : IP Camera
Model No. : CS530W
FCC ID . HXICS530W
| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).
The test was carried out on Jun. 21, 2012 at Cerpass Technology Corp.
Approved by: Tested by:
|l s Re~ L
[ ) (AU s,
Hill Chen Ben Lu
EMC/RF B.U. Assistant Manager Engineer
0
Cerpass Technology Corp. Issued date : Jun. 26, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No.  : 50f 100

FCCID : HXICS530W



o

." CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 i
21091 . RF Exposure Compliance Pass
2.1093
o
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Image Sensor 1/7” COMS progressive scan sensor
Lens *Focal Length: 2.0mm
*Max Aperture Ratio:F2.8
*Fixed iris
Pan range -170°~+170° total of 340 degree
Tilt Range -10°~+90° total of 100 degree
Camera Max Speed Pan 60°/Sec, Tilt 50°/Sec
Zoom 10x digital zoom
Angle of View 50° horizontal
Focusing Range 0.5m~INF
Coverage 10M/33ft.(line of sight)
Minimum *IR Mode: 0 lux, using built-in light in darkness up to 15m
illumination *Color Mode: 1.0 lux
Shutter Time 1/5~1/16000 Sec.
Video Compression | Motion JPEG
Resolutions 160x120, 320x240, 640x480
Video Frame Rate Up to 30FPS at 640x480
Image Settings *Adjustable image size and quality
*AGC, AWB, AES
*Configurable brightness, saturation and sharpness
_ Audio Compression | Two-way audio with built-in-MIC
Audio Audio compression | G.711 PCM-64Kbit/sec
Audio input/ output MIC input/ Audio output
Security User ID/ Password protection
Network Supported Protocols | TCP/IP, HTTP, UDP, FTP, ICMP, ARP, DHCP, NTP,
DDNS, DymDNS, UPnp, RTP, RTSP, RTCP, SMTP,
IGMP, 3GPP, IPv4
Wireless interface IEEE 802.11b/g/n with detachable antenna
Firmware | Firmware -Support UP_nP ,
*Support online firmware update
WebVUer Function *Remotely v_iew camera video, pan/ tilt camera, and adjust
Web *camera set’gmgs. o
Browser *2-way audio communication
Capture snapshots
- *PC, Laptop, Tablet, Nettop, MID with web browser; Mac
S:Siﬁzed Viewing system running OSx10.6
*Viewing in MUPEG mode on mobile phone, iPhone/iPad,
BlackBerry, Android, WM, PDA
I\P/Ir?ct))r?: MJPEG Mode Viewing of camera image via phone browsers
Operating Condition | 5°C~40C
Power Supply DC 5V/2A
General | Viewing System | *Computer with 2.8GHz dual-core processor and 2GB
Requirements memory or above
*Operating system: Windoew XP SP3, Vista SP1,
Windows 7
*Internet browser: Internet Explorer 8.0 or later
Dimension 105x125.5x128.6mm
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2.2 RF Specification

Operating Frequency 2412GHz to 2.462GHz
Modulation Direct Sequence Spread Spectrum
DBPSK, “DQPSK,“CCK

Orthogonal Frequency Division Multiple
BPSK, “QPSK,16QAM 64QAM

ITU code 11b : G1D,11g : D1D

Channels 11ch

Bandwidth 20MHz

Channel spacing 5MHz

RF Output power 14.42dBm(peak), 10.68dBm(Average)
Antenna Type Dipole Antenna

Antenna gain 3 dBi

2.3 Carrier Frequency of Channels

802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 - ---
802.11n, HT40
Channel Frequency(MHz) Channel Frequency(MHz)
--- --- 08 2447
--- --- 09 2452
03 2422 --- ---
04 2427 - -
05 2432 --- ---
06 2437 - -
07 2442 - -
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2.4 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

b. The complete test system included Notebook and EUT for RF test.
c. The EUT was executed to keep transmitting and receiving data via Wireless.
The following data rates were the worst cases of power output and be performed for test:
® 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz

¢ 802.11n HT40: CHO3: 2422MHz, CHO06: 2437MHz, CH09: 2452MHz

* Power output of data rate:

802.11b 802.11g 802.11n HT20 802.11n HT40

Data Power Data Power Data Power Data Power

Rate output Rate output Rate output Rate output

(Mbps) | (dBm) | (Mbps) | (dBm) | (Mbps) | (dBm) | (Mbps) | (dBm)

11 14.31 54 14.11 130/15 14.26 270/15 14.35

55 14.29 48 14.02 117/14 14.21 243/14 14.30

2 14.26 36 14.05 104/13 14.18 216/13 14.29

1 14.28 24 14.02 78/12 14.24 162/12 14.25

18 14.06 52/11 14.20 108/11 14.26

12 14.10 39/10 14.20 81/10 14.23

9 14.08 26/9 14.23 54/9 14.28

6 14.05 13/8 14.21 27/8 14.25

65/7 14.25 135/7 14.22

58.5/6 14.20 121.5/6 14.21

52/5 14.21 108/5 14.26

39/4 14.22 81/4 14.21

26/3 14.21 54/3 14.26

19.5/2 14.22 40.5/2 14.22

13/1 14.21 271 14.22

6.5/0 14.22 13.5/0 14.22

2.5 Description of Test System
Device Manufacturer | Model No. Description
Notebook ASUS A8J Power Cable, Unshielding 1.8m
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2.6 General Information of Test
Test Site : Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.
Test Site Location No.68-1, Shihbachongsi, Shihding Township,
(OATS2-SD) : Taipei City 223, Taiwan, R.O.C.
FCC Registration Number : TW1049, TW1061, 488071, 390316
IC Registration Number : 4934B-1, 4934D-1
T-1173 for Telecommunication Test
VCCI Registration Number - C-4139 for Con.ducted e.m|§3|on test
R-3428 for Radiated emission test
G-97 for radiated disturbance above 1GHz
Conducted: from 150kHz to 30MHz
Frequency Range Investigated: o
Radiation: from 30MHz to 25,000MHz
Test Distance: The test distance of radiated emission from antenna to
' EUT is 3 M.
@F) NV @[& ]
'I'esting Laboratory
1439 NVLAP LAB CODE: 200954-0
2.7 Measurement Uncertainty
Measurement ltem Uncertainty
Radiated emission +4.11dB
Peak Output Power(conducted) | £1.38dB
Peak Output Power(Radiated) 1.70dB
Power Spectral Density 1.39dB
Radiated emission(3m) 4.11dB
Radiated emission(10m) 13.89dB
o
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3. Antenna Requirements
3.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.
And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.
3.2 Antenna Construction and Directional Gain
Antenna Type: Dipole Antenna
Antenna Gain: 3 dBi
o
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz

on the 120 VAC power and return leads of the EUT according to the methods defined in

ANSI C63.4-2009 Section 3.1.

The EUT was placed on a nonmetallic stand in a shielded

room 0.8 meters above the ground plane as shown in section 2.2. The interface cables

and equipment positioning were varied within limits of reasonable applications to determine

the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept

at least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.
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4.3 Typical Test Setup

i i: > 10cm i
: EUT%\/ E
E Adapt /) %\\_O i
| ’—I—‘—\ o |
i L\ F t 80cm !
i 80c V=
AC Line \ ! |
| 80cm —0 E
I — |
1| LISN v_ LISN |-
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Celloriion Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100443 2012/01/12 | 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2012/03/08 | 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 | 2012/08/23
Cerpass Technology Corp. Issued date : Jun. 26, 2012
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45 Test Result and Data

Power 1| AC 120V Pol/Phase LINE

Test Mode 1 ;| 802.11g, CH1 Temperature  :| 26 °C

Test Date 1| 2012/6/21 Humidity 11 60 %
00 dBuW

\ Clazs B Conduction[3P)
Mazs B Conduchon]AYG |
50| |

0.0

0.150 05 [MHz| L] 30.000
o | Py | Eacor Treaan ] Lo | o [ owee [
1 0.1620 012 46.36 46.48 6536 |(-18.88| QP P
2 0.1620 012 36.51 36.63 EE36 |-1B73| AVG | P
3 0.1900 012 45.35 46.47 64.03 |(-17.56| QP P
4 0.1900 012 36.41 36.53 403 |-17.50] AVG | P
5 0.6740 0.15 34.78 34.93 EE.OD [-21.07| QP P
B 0.6740 015 33.24 33.29 46.00 (1281 AVG | P
7 7.4820 0.48 30.31 30.79 60.00 (-29.21| QP P
8 7.4820 0.48 1558 16.06 EDO.OD |-3394) AVG | P
a 0.9140 0.58 18.21 18.79 g0.00 (-41.21| QP P
10 0.9140 0.58 Q.77 10.35 EO.00 |-30B5| AVG | P
11 13.7140 0.74 28.62 20.36 60.00 |(-3064| QP P
12 13.7140 0.74 14.45 15.19 EO.00 [-3481) AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
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Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 1 .| 802.11g, CH1 Temperature :126°C
Test Date 1| 2012/6/21 Humidity 1160 %
100.0 dBuV¥
\ Clazz B ElJIIIIIJl."ilJII[aP]
|
\ Ulazs B Conduchon[AYh |
50 |
0o
0.150 05 [MHz) 5 30.000
Frequency Factor | Reading | Level Limit  (Margin ;
No. (MHz) | (@Buv) | (dBuv) | (dBuv) | (dBuv) | (aB) |-ctecter|PF
1 0.4420 0.13 3212 32.25 Br.02 |-2477| QP P
2 0.4420 0.13 2269 22.82 4702 |[-24200 AVG | P
3 0.6740 0.15 36.33 36.48 56.00 |-19562| QP P
4 0.6740 0.15 3339 33.54 46.00 [-1246) AVG | P
5 5.0020 0.39 28.48 28.87 60.00 |-3113| QP P
B 5.0020 0.39 23.37 23.76 E0.00 |-26.24) AVG | P
7 10.0020 0.58 40.40 40.98 60.00 |-19.02| QP P
B 10.0020 0.58 28.29 28.87 50.00 |-2113| AVG | P
g 13.7540 0.74 2285 23.59 60.00 |-36.41| QP P
10 13.7540 0.74 19.43 20.17 50.00 |-29.83] AVG | P
11 27.9580 1.28 9.51 10.79 60.00 |-4921| QP P
12 27.9580 1.28 4.16 5.44 50.00 |-4456| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
o
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Power .| AC 120V Pol/Phase : | LINE
Test Mode 2 ;1 802.11n HT20, CH1 Temperature 11 26°C
Test Date .| 2012/6/21 Humidity 1| 60 %
1000  dBuV
\ Clazz B Conduction[@P)
I
™ \ | Clazs B Conduction[AV]
oo
0150 0.5 MHz| ] 30,000
Frequency Factor | Reading | Level Limit  |Margin ;
No. (MHz) | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (aB) |Petecter|PF
1 0.1780 012 40.47 40.59 6457 |[-2398| QP P
2 0.1780 012 23.30 23.42 5457 |-31.15) AVG | P
3 0.2660 012 42.42 42.54 61.24 (1870 QP P
4 0.2660 012 36.22 36.34 51.24 |-1490| AVG | P
5 0.3020 012 28.67 28.79 6019 |[-31.40| QP P
B 0.3020 012 1555 15.67 5019 |-3452| AVG | P
7 0.6980 0.16 26.36 26.52 56.00 |-29.48| QP P
8 0.6980 0.16 2087 21.03 46.00 |[-2497| AVG | P
9 9.1220 0.55 1542 15.97 60.00 |[-4403| QP P
10 9.1220 0.55 10.76 11.31 50.00 |-3869 AVG | P
11 16.7860 0.86 21.84 2270 60.00 |[-37.30| QP P
12 16.7860 0.86 1573 16.59 50.00 |-33.41| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
O
Cerpass Technology Corp. Issued date : Jun. 26, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 16 of 100

FCCID : HXICS530W



0 >
.%rff"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power ;| AC 120V Pol/Phase : | NEUTRAL
Test Mode 2 :| 802.11n HT20, CH1 Temperature :126°C
Test Date 1| 2012/6/21 Humidity 1| 60 %
100 dBul
x Clazz B Conducton[QP)
I
o \ | flazz B Conduction[AViE]
oo
0150 0nh IMHz1 5 20.000
Frequency | Factor | Reading | Level Limit  |Margin .
No. (MHz) | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (aB) |Petecter|PF
1 0.1700 012 48.42 48.54 6496 |-1642 QP | P
2 01700 012 32.27 32.39 B496 |-2257| AVG | P
3 0.2140 012 40.35 40.47 63.04 |-2257| QP | P
4 0.2140 012 28.57 28.69 53.04 |-2435] AVG | P
5 0.2700 012 35.46 3558 6112 |-2554 QP | P
4] 0.2700 012 22.84 22.96 bi12 |-2B816| AVG | P
7 0.3860 0.13 26.94 27.07 5815 |-31.08 QP (P
g8 0.3860 013 19.36 19.49 4815 |-2866| AVG | P
9 12.8940 0.70 19.74 20.44 60.00 |-3956| QP | P
10 12.8940 0.70 14.79 15.49 B50.00 |-3451| AVG | P
11 13.9580 0.74 19.56 20.30 60.00 |-3970 QP | P
12 13.9580 0.74 14.41 1515 50.00 |-34.85| AVG | P
Note: Level = Reading + Factor
Margin = Level — Limit
o
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Power .| AC 120V Pol/Phase : | LINE

Test Mode 3 .| 802.11n HT40, CH3 Temperature 11 26°C

Test Date ;1 2012/6/21 Humidity 1|1 60 %
i00.0  dBuV

\ Clazz B Conduction[AP)
Ulazz B Conduchon[AWLE|
a0 y |

LA

0.150 0.5 [MHz| 5 20.000
No- | " | (aBav) | (amuvy | @muv) | @Bov) | @) |2 | P
1 0.1860 012 45.46 45,58 e4.21 |-1883| QP | P
2 0.1860 D12 3374 33.86 b4.21 |[-20.35| AVNG | P
3 0.2420 D12 36.11 36.23 B2.02 |-2679| QP | P
4 0.2420 012 22.57 22.69 B2.02 |-29.33] AVG | P
5 0.3260 012 32.43 32.55 5955 |-27.000 QP | P
B 0.3260 D12 19.12 19.24 4956 |-30.31) AVG | P
7 0.6780 0.15 26.79 26.94 B6.00 |-29.06) QP | P
8 0.6780 015 25.45 2560 46.00 |-2040| AVG | P
9 16.9740 0.87 2243 23.30 60.00 |-3670| QP | P
10 16.9740 0.87 17.51 18.38 50.0D [-31.B2| AVG | P
11 27.9580 1.28 18.58 19.88 e0.00 |-4014| QP | P
12 27.9580 1.28 14.42 15.70 50.00 |-34.30| AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
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Power .| AC 120V Pol/Phase : | NEUTRAL
Test Mode 3  :| 802.11n HT40, CH3 Temperature :126°C
Test Date 1| 2012/6/21 Humidity 1|1 60 %

100.0 dBu¥

‘\ Claze B Conduction[QF)
I
o | Class B Conduction[2¥G]

1]
0150 (LR [MH =) L] 30,000

Frequency Factor | Reading | Level Limit  |Margin

NO- | " “MHz) | (dBuv) | (dBuv) | (@Buv) | (@Buv) | (aB) |°teter | PF
T | 01620 | 012 | 4847 | 4850 | 6536 |-1677| QP | P
2 | 01620 | 012 | 3514 | 2526 | 5536 |-20.10] AVG | P
3 | 02140 | 012 | 4035 | 4047 | 63.04 |-2257| QP | P
4 | 02140 | 042 | 2522 | 2534 | 5304 |-27.70] AVG | P
5 | 02819 | 012 | 3664 | 3676 | 6076 |-2400] QP | P
6 | 02810 | 012 | 2828 | 2840 | 5076 |-2238| AVG | P
7 | 03300 | 012 | 2921 | 2033 | 5845 |-3012| QP | P
8 | 03300 | 012 | 1866 | 1878 | 4945 |-3067| AVG | P
9 | 72100 | 047 | 2433 | 2480 | 6000 |-3520] QP | P
10 | 72100 | 047 | 2218 | 2265 | 5000 |-27.35| AVG | P
11 | 160740 | 087 | 2047 | 2134 | 6000 |3886] QP | P
12 | 160740 | 087 | 1551 | 1628 | 5000 |3362] AVG | P

Note: Level = Reading + Factor
Margin = Level — Limit
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5. Test of Radiated Emission

5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines

in ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions for

unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MH2z) Meters (M VIM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.
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5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

Equipment under Test

——1
S i T —
0.8M
Turn Table
x Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
ﬂ Equiprnent under Test
——
——— - m —
[.Ah
Turn Table
MMM,
e
\ \Ahsnrher
Ground Plane
Receiver
5.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. Calé?:élon Valid Date
EMI Receiver R&S ESCI 100821 2012/01/31 | 2013/01/30
Amplifier QuieTek AP/0100A |CHMO0906075| 2012/01/13 | 2013/01/12
Signal Generator HP 8648B 3629U00612 | 2012/01/11 | 2013/01/10
Bilog Antenna Schwarzbeck | VULB 9168 275 2012/03/23 | 2013/03/22
Spectrum Analyzer R&S FSP40 100047 2012/03/01 | 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 | 2013/02/28
Preamplifier Agilent 8449B 3008A01954 | 2012/02/29 | 2013/02/28
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5.5 Test Result and Data

Power ;| AC 120V Pol/Phase : | VERTICAL
Test Mode 1 .| 802.11g, CH1 Temperature 1124 °C
Memo : Humidity 11 61%
80 Level {dBuv/m) Date: 2012-06-19
CLASS-B
I
40 I 3
2 5 F
1 "1
nﬂﬂ 85, 140, 195, 250, 305
Frequency (MHz)
Read Aint Tab
Item Freq Value Factor Result Limit Margin Remark Pos= Pos
MHz dBuVv dBE/m  dBuV/m dBuV/m dB cm  Deg
1 45.13 33.78 -1.24 32.54 40.00 -7.46 QF 100 360
2 96,00 45 .44 -9.34 36.10 43,50 -7.40 QP 100 360
3 125.70 44,95 =5.38 39.57 43 .50 =-3.93 QP 100 360
4 139.45 40.28 -7.40 33.58 43 .50 -9.92 QF 100 360
5 216,45 43.18 -6.59 36.59 46,00 -9.41 QP 100 360
& 250.00 46.73 =11.52 35.21 46.00 =10.79 QP 100 360
Notes:
1. Result = Bead Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4. A1l emiszsion below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n wode chosen as representative in final testc.

§. hccording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwost the same below
1GHz,=s0 that the channel 1 or 3 (for HT40)wa= chosen as repressntative
in final test.

6. The data 15 Worse case.

Cerpass Technology Corp. Issued date : Jun. 26, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 23 0f 100
FCCID : HXICS530W



CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 24 °C
Memo Humidity 61 %
80 Level {dBuv/m) Date: 2012-06-19
CLASS-B
2 3 4 s 6
40 1
uﬂﬂﬂ 440. 580. 720, a60. 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Fos Fos
MHz dBuV B/ m dBuW/m dBuV/m dB cm Deg
1 361.60 47.23 -&8.13 32.10 46.00 -6.90 QP 100 o
2 434,40 46,46 -5.79 40.67 46,00 -5.33 Peak 100 [n]
3 564, 60 35.24 6.59 41.83 46.00 =4.17 Peak 100 0
4 601.00 38.07 2.60 40. 67 46.00 -5.33 Qp 100 o
5 720,00 33.56 6.41 39.97 46.00 -6.03 QP 100 o
6 840.40 33.35 9.17 4z .52 46.00 -3.48 QP 100 0
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KH:z
and wvideo bandwidth iz 300kHz for Pesak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, All emission below 1GHz at S802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test,

5. According to technical experiences,all spurious emission of 80Z.11g/n
mode at channel 1,6,11 or 3,6,%(for HT20) are almost the sams bhelow
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as repressntatcive
in final test.

6. The data is worse case.
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Power : | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 : | 802.11g, CH1 Temperature :124°C
Memo : Humidity 1| 61%

80 Lewel {dBuWimj Date: 2012-06-19

CLASS-B

40 b 5 i

4
1 3
uﬂﬂ 85. 140. 195. 250. 305
Freguency (MHz)
Read Anc Takb
Item Fredgq Value Factor Result Limit Hargin Remark Po= Po=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 47.88 41 .27 -§.70 32.57 40.00 -7.43 Peak 100 360
2 89.95 57.18 -18,42 38.76 43,50 -4, 74 Peak 100 360
3 125.70 51.41 -17.82 33.59 43 .50 -9.91 Peak 100 360
4 144,13 S0.55 -14.64 35.91 43 .50 -7.52 Peak 100 360
5 166,95 £E3.14 -14.28 i8.86 43 .50 -4.,64 QP 100 360
6 240.38 §2.30 -13.99 38.31 46.00 -7.69 Peak 100 360
Notes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH:=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. kll emission below 1GHz at 802.11bh/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test,

§. According to technical experiences,all spurious emission of B80Z.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40] are almost the same below
1GHz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data iz worse case.

@
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Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1 | 802.11g, CH1 Temperature : | 24 °C
Memo : Humidity 1| 61 %

80 Lewvel {dBuV/m) Date: 2012-06-19

CLASS-B
3
1 2 34 :
40
u3DD 440. 580. 20, 860. 1000
Freguency (MHz)
Read int Tab
Item Fredq Value Factor Result Limit Hargin Remark Pos= Pos=
MHz dBuV dB/m  dBuV/m dBuV/m dB cm  Deg
1 361,60 £z2.79 -11.08 41.71 46.00 -4.29 QP 100 1]
2 501,60 40,01 0.10 40.11 46.00 -5.89 Peak 100 1]
3 601.00 38.85 2.12 40,97 46.00 -5.03 QP 100 o
4 625.50 36.93 4.23 41.186 46.00 -4.54 Feak 100 1]
5 720.00 35.47 4,17 39.64 46,00 -6.386 Peak 100 o
& S540. 40 34.38 8.52 42 .90 46.00 =3.10 Qp 100 o
Notesa:

1. Result = RBead Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer 1is 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. All emission below 1GHz at 802.11kh/g/n mode are all the same,so the
802.11g/n mode chosen a3 representative in final test.

5. Aheocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40)] are slmost the same below
1GHz,=0 that the channel 1 or 3 (for HT40)wvas chosen as representative
in final test.

6. The data 1z worse case.

@
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Power .| AC 120V Pol/Phase VERTICAL
Test Mode 1 1| 802.11b, CHA1 Temperature 24 °C
Memo : Humidity 61 %
17 Level (dBuV/m) Date; 2012-06-20
CLASS-B
1
59 CLASSB (AVG)
b
D1UUD 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Antc Tab
Item Freq Value Factor Result Limit Margin Eemark Pos Pas
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4823.895 55.867 5.61 61.28 T4.00 -12.72 Peak 100 226
2 4824 ,80 40.38 5.62 46,00 54.00 -8.00 Average 100 226
Hotes:
. BEesult = Read Value + Factor

. Factor = Antenna Factor + Cable Loss — Amplifier

3. The respolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 3MHz for Peak detection at freguency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video bandwidth is 3MHz (detector sample mode) for Average

detection at freguency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 57.01 dBuV at 17.98GHz)

7. The data is wWworse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH1 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuV/m) Date: 2012-06-20
CLASS-B
59 . CLASS-B (AVG)
0 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV d8/m dBuV,/m dBuV/m dB cm Deg
1 4824.00 47 .87 3.95 31.62 T4.00 -22 .38 FPeak 100 ]
HNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AEmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at frequency above
1GH=z.

5. The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

6. The other emis=sions i=s too low to be measured. (The worst case noise
floor measurements wvalue is 57.01 dBuV at 17.98GHz)

7. The data is worse case,
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH6 Temperature 24 °C
Memo Humidity 61 %
117 Level (dBuVim) Date; 2012-06-20
CLASS-B
1
59 CLASS-B (AVG)
4
0 1000 5800. 10600. 15400. 20200. 2500
Frequency (MHz)
Read Ant Tab
Item redq Value Factor Resulc Limit Margin Eemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 B73.75 53.28 6.58 59.8 74,00 -14.14 Feak 100 247
2 874.75 39.37 6.60 45.87 54.00 -8.03 Average 100 247
Notes:
. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Bmplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

The resolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GH=.

The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV ac 17.98GHz)

The data is wWorse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH6 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuVim) Date; 2012-06-20
CLASS-B
59 . CLASS-B (AVG)
u1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Eemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 46.74 73 51.47 T74.00 -22.53 Peak 100 o
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

£. The resglution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freqguency above 1GHzZ.

€. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHEz)

7. The data is worse case,
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11b, CH11 Temperature 1124 °C
Memo : Humidity 1| 61 %

117 Level (dBuVim) Date; 2012-06-20
CLASS-B
1
29 CLASS-B (AVG)
p
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuvV dB/m dBuV/m dBuV/m dB cm Deg
1 4923.75 53.28 T7.16 60.44 T4.00 -13.586 Peak 100 211
2 4925.50 39.47 7.17 46.64 54.00 -7.36 Average 100 211
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resgolution bandwidtch of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHZ.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements walue is 57.01 dBuV at 17.98GHz)

7. The data is worse case.

L J
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 1| 802.11b, CH11 Temperature 1124 °C
Memo : Humidity 1| 61 %

17 Level (dBuV/m) Date; 2012-06-20
CLASS-B
29 ; CLASS-B [AVG)
l:'1IZIO!JIZI' 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item req Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuWV dB/m dBuV/m dBuV/m dB cm Deg
1 4924.00 46.53 5.15 51.68 74.00 -22.32 Feak 100 360
NHotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i= 3MHz for Peak detection at freguency above
1GH=Z .

5. The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions i=s too low to be measured, (The worst case noise
floor measurements walue is 57.01 dBuV at 17.398GH=z)

7. The data is worse case,

L J

Cerpass Technology Corp. Issued date : Jun. 26, 2012

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No.  : 32o0f 100

FCCID : HXICS530W



."\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11g, CHA1 Temperature 1124 °C
Memo : Humidity 1| 61 %
117 Level (dBuVim) Date; 2012-06-20
CLASS-B
59 2 CLASS-B (AVG)
D1UOD 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - AEmplifier
3. The resglution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHzZ.
4, The resglution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency abowve
1GHz.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHzZ.
6. The other emissions i=s too low to be measured.
7. The data is worse case,
L J
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBu\im) Date: 2012-06-20
CLASS-B
59 ) CLASS-B (AVG)
T
D1UOD 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item redq Value Factor Resultc Limit Margin Remark Pos Pos
MHz dBuWV dB/m dBuV,/m dBuV/m dB cm Deg
1 4824 .00 47.07 3.95 51.02 T4.00 -22.98 Peak 100 ]
Notes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i=s 3MHz for Peak detection at fregquency above

1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz (detector sample mode) for Average

detection at fregquency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value i=s 57.01 dBuV at 17.38GHz)
7. The data is worse case.
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."\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH6 Temperature : | 24 °C
Memo : Humidity 1| 61 %
7 Level (dBuVim) Date; 2012-06-20
CLASS-B
59 ‘ CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBu¥/m dB cm Deg
1 4874.00 37.79 €.59 44 .38 54 .00 -9.62 Awverage 100 226
2 4874,00 50.18 6.59 56.77 T74.00 -17.23 Feak 100 226
Hotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — BEmplifier
3. The resplution bandwidch of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.
4, The respolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz for Peak detection at frequency abowve
1GHz.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GH=z.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHz)
7. The data i=s worse case.
L J
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T

“'\f CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g, CH6 Temperature : | 24 °C
Memo : Humidity 1161 %
17 Level (dBuV/m) Date: 2012-06-20
CLASS-B
59

CLASS-B (AVG)

.y

l:'1l:IIEJIJ' 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item redq Value Factor Result Limit Margin Remark Fos= Pos
MEH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 46.84 .13 51.57 T74.00 -22.43 Feak 100 360

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

5. The respglution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 57.01 dBuV at 17.398BGHz)

7. The data is worse case,
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."\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1| 802.11g, CH11 Temperature 1124 °C
Memo : Humidity 1| 61 %

17 Level (dBuVimj) Date: 2012-06-20

CLASS-B
59 ‘ CLASS-B (AVG)
0 1000 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Resultc Limit Margin Eemark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4924.00 37.64 7.16 44,80 54.00 -9.20 Average 100 150
2 4924.,00 49.26 T.16 S56.42 74.00 -17.58 Peak 100 150
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss — Bmplifier

3. The resglution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency abowve 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHz)

7. The data is worse case.

@
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH11 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuVim) Date; 2012-06-20
CLASS-B
59 . CLASS-B (AVG)
0 1000 5800, 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resultc Limit Margin Remark Pos Pos
MH=z dBuv dB/m dBuV,/m dBuV/m dB cm Deg
1 4924.,00 46.57 5.15 51.72 T74.00 -22.28 Feak 100 4]
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The respglution bandwidth of test receiver/spectrum analyzer i= 1MHz
and video bandwidth is 3MHz (detector sample mode) for Awverage
detection at frequency above 1GHZ.

6. The other emissions i= too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GH=z)

7. The data is worse case,
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N

° CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 2 1|1 802.11n HT20, CHA1 Temperature :125°C
Memo : Humidity .| 65 %

80 Level {dBuv/m) Date: 2012-06-19

CLASS-B
I
[ 3
40 5 5
1]
1 4
nﬂﬂ 85, 140. 195, 250, 305
Freguency (MHz)
Read Ant Tak
Item Frecg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m  dBuV/m dBuV/m dB cm Deg
1 45.13 33.65 -1.24 32.41 40.00 -7.59 QF 100D 360
2 96,00 45.54 -9.54 36.50 43,50 -7.00 QP 100 360
3 125.70 44.54 =-5.38 39,16 43 .50 =4.34 QP 100 360
4 139.45 40.65 =7.40 33.25 43 .50 -10.25 QF 100 360
5 216.45 43.37 -6.59 36.78 46.00 -9.22 QP 100 360
& 250.00 46.52 =11.52 35.00 46.00 =11.00 QP 100D 360
Notes:

1. Result = RBead Value 4 Factor

2. Facror = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4. All emiszsion below 1GHz at 802.11kh/g/n mode are all the samwe,so the
802.11g/n mode chosen a3 representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as repressntatcive
in final test.

6. The data 1z worse case.

@
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“'\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 2 1|1 802.11n HT20, CHA1 Temperature :125°C
Memo : Humidity .| 65 %

80 Lewel {dBuvimj) Date: 2012-06-19

CLASS-B
1 2 7 5 i
40
0 300 440, 580, 720, 860, 1000
Fregquency (MHz)
Read int Tab
Item Fredg Value Factor Result Limit Hargin Remark Pos Pos=
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 igl. 60 47.51 -8.13 39.38 46.00 -6.62 QP 100 n]
2 434 .40 46.75 =5.79 40.96 46.00 =-5.04 Peak 100 [n]
3 564,60 35.37 6,59 41.96 46,00 -4.04 Peak 100 o
4 501.00 358.37 2.60 40.97 45.00 -5.03 QF 100 o
5 720,00 33.25 6.41 39.66 46,00 -6.34 QP 100 u]
& S40.40 33.48 9.17 42 .65 46.00 -3.35 QP 100 o
Notes:

1. Result = Read Valus 4 Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission below 1GHz at 802.11kh/g/n mode are all the same,so the
802.11y/n mode chosen as representative in final test,

§. According to technical experiences,all spurious emission of 802.11lg/n
mode at channel 1,6,11 or 3,6,9ifor HT40) are almost the same below
1GHz, =0 that the channel 1 or 3 (for HT40)wa= chosen a3 repressntative
in final test.

6. The data 1= wWorsSe case.

L J
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N

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH1 Temperature 25°C
Memo Humidity 65 %
80 Level {dBuV/m) Date: 2012-06-19
CLASS-B
b 5 B
40 4
1 3
o 30 85. 140. 195, 250, 305
Frequency (MHz)
Read int Tab
Item Fredq Value Factor Result Limit Hargin Remark Pos Pos
MHz dBuV dB/m  dBuV/m dBuV/m dB cm  Deg
1 47 .86 41.66 -&8.70 32.96 40.00 -7.04 Peak 100 360
2 89.95 57.45 -15.42 32.03 43 .5 -4 .47 Peak 100 360
3 125.70 51.74 =17.82 33.92 43 .50 -9.58 Peak 100 iéo
4 144,13 50.85 —-14.64 3g.21 43 .50 -7.2%8 Peak 100 360
5 166,95 53.34 -14,28 39,06 43.5 -4, 44 QP 100 360
6 240.38 52.45 -13.99 38.49 46.00 -7.51 Peak 100 360
Notes:
1. Result = RBead Valus 4+ Factor
2. Facror = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GHz.

4. A1) emission below 1GHz at 802.11b/gf/n mode are all the same,so the
B02.11g/n wode chosen as representative in final test.

§. Aecording to technical experiences,all spurious emission of 802.11lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,=0 that the channel 1 or 3 (for HT40)wa= chosen as repressntative
in final test.

6. The data 1s Worse case.

O
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N

° CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1|1 802.11n HT20, CHA1 Temperature :125°C
Memo : Humidity .| 65 %

80 Lewel (dBuvim) Date: 2012-06-19

CLASS-B
fi
1 2 34 5
40
0 300 440. 580. 720, a60. 1000
Freguency (MHz)
Read Ant Tab
Item Fredq Yalue Factor Fesult Limit Hargin Remar k Pos Pos
MHz dBuV dB/m  dBuV/m dBuV/m dB cm Deg
1 36l.60 52.54 -11.08 41.46 46.00 -4 .54 QF 100
2 501,60 40,76 0.10 40.86 46,00 -5,14 Peak 100 o
3 601.00 3g.70 2.12 40.82 46.00 -5.18 QP 100 [u]
4 625.50 36.865 4,23 40.83 46.00 -5.12 Peak 100 o
5 720.00 35.77 4,17 39.54 46.00 -6.086 Feak 100 [u]
6 840,40 34.32 8.52 42 .84 46.00 =3.16 QP 100 o
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KHs
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. A1l emission below 1GHz at S02.11bh/g/n mode are all the same,=o the
B02.11g/n wode chosen as representative in final test,

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as repressntative
in final test.

6. The data is worse case,.

L J
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.""\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 1|1 802.11n HT20, CH1 Temperature 1124 °C
Memo : Humidity 1| 61 %

17 Level (dBuVim) Date: 2012-06-20

CLASS-B
59 2 CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limit Margin Remark Pos Pos
dBuV dB/m dBuV,/m dBuV/m dB cm Deg
1 37.32 S5.61 £2.893 54.00 -11.07 Awverage 100 231
2 49.36 5.61 54,897 74.00 -19.03 Feak 100 231
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resplution bandwidth of test receiver/spectrum analyzer is 120EKHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is=s 1MHz
and video bandwidth is 3MHz for Peak detection at frequency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57,01 dBuV at 17.98GHz)

7. The data is worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH1 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuV/m) Date; 2012-06-20
CLASS-B
59 . CLASS-B (AVG)
D1000 5800, 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV d8/m dBuV/m dBuV/m dB cm Deg
1 4824.00 47.65 3.95 51.60 T74.00 -22.40 Feak 100 0
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - AEmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequencyv below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth i=s 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

6. The other emissions i= too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GH=z)

7. The data is worse case,

Cerpass Technology Corp.
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."'\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 1|1 802.11n HT20, CH6 Temperature 1124 °C
Memo : Humidity 1| 61 %

17 Level (dBuV/m) Date: 2012-06-20

CLASS-B
59 - CLASS-B (AVG)
¢ 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resultc Limit Margin Remark FPos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 4874.00 37.66 6£.59 44,25 54.00 -9.75 Average 100 231
2 4874.00 50.35 €.59 56.94 74.00 -17.06 Feak 100 231
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHzZ.

4. The resplution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fregquency above
1GHz.

5. The resplution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at freqguency abowve 1GHz.

&. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 57.01 dBuV at 17.98GHz)

7. The data is worse case.

L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH6 Temperature 24 °C
Memo Humidity 61 %
17 Level ({dBuVim) Date: 2012-06-20
CLASS-B
59 - CLASS-B (AVG)
T
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Takb
Icem Freq Value Factor Resulc Limit Margin Eemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4874 .00 46.45 T3 51.18 74.00 -22 .82 Peak 100 360

1. Result

= Read Value + Factor

2. Factor = Antenna Factor + Cable Los= - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Feak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at fregquency above

1GH=.

5. The resplution bandwidth of test receiver/spectrum analyzer is 1MHz

and

video bandwidth

detection at frequency above 1GHz.
6. The other emissions is too low to be measured. (The worst case noise

floor measurements wvalue is 57.01 dBuV at 17.98GH=z)
7. The data is worse case,

is 3MHz (detector sample mode) for Average

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH11 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBu\im]) Date: 2012-06-20
CLASS-B
59 < CLASS.B (AVG)
u1ﬂﬂD 5800. 10600. 15400. 20200 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBu¥ dB/m dBuV/m dBuV/m dB cm Deg
1 4924 .00 37.52 T.1l6 44 g8 54._00 -9.32 Average 100 148
2 4924,00 49.27 T.16 56,43 74.00 -17.57 Feak 100 148
Hotes:
. Result = Head Value + Factor
2. Factor = Antenna Factor + Cable Loss - BAmplifier
. The resglution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4., The resoglution bandwidcth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth is 3MHz for Peak detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at freguency above 1GH=z.

6. The other emissions is too low to be measured. (The worst case noise

floor measurements value is 57.01 dBuV at 17.398GHz)
The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH11 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuV/im) Date: 2012-06-20
CLASS-B
29 ; CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Re=zult Limit Margin Remark Po=s Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4324.00 48.53 5.15 51.71 T4.00 -22.2%3 Pe=ak 100 4]
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GH=z)

7. The data is worse case,
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N

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH3 Temperature 24 °C
Memo Humidity 61 %
80 Level {dBuv/m) Date: 2012-06-19
CLASS-B
J
40 [ 3 ;
- 6
1 4
u30 85. 140. 195, 250, 305
Frequency (MHz)
Read Aint Tak
Item Frecg Value Factor Result Limit Margin Remark Pos= Pos
MHz dBuV dB/m dBuV/m dBuV/m dE cm Deg
1 45.13 33.84 -1.24 32.60 40.00 =7.40 QP 100 360
2 96.00 45.55 -9.34 36.z21 43 .50 -7.29 QF 100 3s60
3 125.70 44 .67 -5.38 39.29 43 .50 -4.21 QP 100 360
4 139,45 40.59 —7.40 33.19 43 .50 -10.31 QP 100 360
5 216,45 43 .99 -6.59 37.40 46,00 -8.60 QP 100 360
6 250.00 46.74 -11.52 35.22 46.00 -10.78 QP 100 360
Notes:
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - MAmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, A1l emission below 1GHz at 802.11kh/g/n mode are all the same,so the
802.11g/n mode chosen as representacive in final testc.

5. According to technical experiences,all spurious emission of 802.11g/n

mode at channel 1,6,11 or 3,6,9(for HT40)

are almost the sawe below

1GHz, =0 that the channel 1 or 3 (for HT40)was chosen as repressntative
in final test.
6. The data 1z worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Jun. 26, 2012
Page No. 1 49 of 100
FCCID : HXICS530W



N

° CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 1124 °C
Memo : Humidity 1| 61 %

80 Lewel {dBuWim) Date: 2012-06-19

CLASS-B
1 2 i 5 I
40
0 300 440, 580, 720, 860, 1000
Frequency (MHz)
Read Anc Takb
Item Freg Value Factor Fesult Limit Hargin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 361.60 47 .54 -8.13 39.41 46.00 -6.59 QP 100 1]
2 434 .40 46,70 -5.,79 40,91 46,00 -5.09 Peak 100 i]
3 564,60 35.15 €.59 41.74 46.00 -4.26 Peak 100 o
4 E01.00 38.63 2.60 41.23 46.00 -4.77 QF 100 o
5 720,00 33.34 6.41 39.75 46,00 -6.25 QP 100 1]
6 S40.40 33.51 9.17 42 .68 46.00 -3.32 QF 100 ]
Notes:

1. EResult = Bead Valus + Factor

2. Facror = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. A1l emission below 1GHz at S02.11b/of/n mode are all the same,so the
B02.11y/n mode chosen as representative in final test,

§. According to technical experiences,all spurious emission of B80Z.11g/n
mode at channel 1,6,11 or 3,6,2(for HT40) are almost the same below
1GHz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data iz worse case.

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 24 °C
Memo Humidity 61 %
80 Level {dBuvim) Date: 2012-06-19
CLASS-B
1 3
uﬂﬂ a5. 140. 195, 250, 305
Freguency {(MHz)
Read Ant Tab
Item Fredq Value Factor Result Limit Hargin Remark Paos Pos=
MHz dBuV dB/m dBuV/m  dBuV/m dB cm Deg
1 47.88 41.76 -8.70 33.06 40.00 -6.94 Peak 100 360
2 89.95 57.86 -15.,42 39.44 43 .5 -4 .06 Peak 100 360
3 125.70 51.84 =-17.82 34.02 43 .50 =9.48 Peak 100 360
4 144,13 S0.47 -14.64 35.83 43 .50 -7.67 Peak 100 360
5 166,95 £3.66 -14,28 39,38 43 .5 -4.12 QP 100 360
6 240.38 5z .59 -13.99 38.60 46.00 -7.40 Peak 100 360
Notes:
1. BEesult = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120EHEz
and wvideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at 80Z.11kh/g/n mode are all the sawme,so the
802.11g/n mode chosen &3 representative in final test,

5. hccording to technical experiences,all spurious emission of 802.11g/n

mode at channel 1,6,11 or 3,6,9(for HT40)

are almost the sams helow

1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.
6. The data 1s worse case.
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature 1124 °C
Memo : Humidity 1| 61 %

0 Level {dBuvim) Date; 2012-06-19

CLASS-B
f
1 2 34 5
40
o 300 440. 580. 720, 860, 1000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Result Limit Margin Remark Pos= Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 3el.e0 52.74 =11.03 41.66 46.00 -4.34 QP 100 o
2 501.60 40.37 0.10 40.47 46,00 -5.53 Peak 100 o
3 601.00 368.558 2.12 40. 67 46.00 -5.33 QP 100 o0
4 625.50 36.33 4.23 40.56 45.00 -5.44 Peak 100 o
5 720.00 35.67 4,17 39.654 46,00 -6.16 Peak 100 o0
6 840.40 34.02 8.52 42 .54 46.00 -3.46 QP 100 o
Notes:

1. Besult = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, A1l emis=sion helow 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test,

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GHz, =0 that the channel 1 or 3(for HT40)wa= chosen as representative
in final test.

6. The data is worse case.

L J
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."\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature 1124 °C
Memo : Humidity 1| 61 %
17 Level (dBuV/m) Date; 2012-06-20
CLASS-B
59 2 CLASS-B (AVG)
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHZz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Bemark Pos Pos
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at freguency above
1GHzZ.
5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.
6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHz)
7. The data is worse case.
@
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."'\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1|1 802.11n HT40, CH3 Temperature : | 24 °C
Memo : Humidity 1| 61 %

17 Level (dBuVim) Date; 2012-06-20
CLASS-B
50 . CLASS-B (AVG)
|."10".2!!) 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Eemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4844 .00 T7.32 4,26 51.58 T74.00 —-22.42 Peak 100 ]
Hotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidtch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHzZ
and video bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GH=z.
6. The other emis==sions is too low to be measured. (The worst case noise
floor measurements wvalue is 57.01 dBuV at 17.988GH=z)
7. The data is worse case,
L J
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH6 Temperature 24 °C
Memo Humidity 61 %
17 Level (dBuV/m) Date; 2012-06-20
CLASS-B
59 <
CLASS-B (AVG)
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Eemark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm
1 4874.00 37.5%8 6.5%2 44 .18 54.00 -9.82 Average 100
2 4874,.00 50.61 6.592 57.20 74.00 -16.80 Feak 100
Hotes:
. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — AEmplifier
3. The resplution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency abowve
1GH=z.

The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

The other emissions iz too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHz)

The data is wWworse case.
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° CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH6 Temperature 1124 °C
Memo : Humidity 1| 61 %

17 Level (dBuVim) Date; 2012-06-20

CLASS-B
59 ) CLASS-B (AVG)
T
I."1tIIEJIJ' 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item redq Value Factor Resulc Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV,/m dBuV/m dB cm Deg
1 4874.00 46.43 .73 51.118 T4.00 -22.82 Eeak 100 360
Hotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Emplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The rescolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 4dBuV at 17.98GHz)

7. The data is worse case,

L J
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112

Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 1|1 802.11n HT40, CH9 Temperature 1124 °C
Memo : Humidity 1| 61 %

Level (dBuVim) Date: 2012-06-20

17

CLASS-B

CLASS-B (AVG)

1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)

Item Freqg Value Factor Result Limit Margin Eemark Pos Pos

1. Result = Read Value + Factor

. Factor = Antenna Factor + Cable Loss - Bmplifier

3. The resglution bandwidth of test receiver/spectrum analyzer is 120EKHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GHz.

5. The rescolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz (detector sample mode) for Average
detection at frequency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements value is 57.01 dBuV at 17.98GHz)

7. The data is wWorse case.
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."\ CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 1| 802.11n HT40, CH9 Temperature 1 124°C
Memo : Humidity 1| 61 %

17 Level (dBuVim) Date: 2012-06-20

CLASS-B
59 . CLASS B (AVG)
0 1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4904, 00 46.27 5.14 51.41 7400 -22.59 Peak 100 o
NMotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=Z .

5. The resplution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz (detector sample mode) for Average
detection at fregquency above 1GHz.

6. The other emissions is too low to be measured. (The worst case noise
floor measurements wvalue is 57.01 dBuV at 17.98GHz)

7. The data is worse case,.

L J
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." CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
6. 6dB Bandwidth Measurement Data
6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.
6.3 Test Setup Layout
TUT Spectrum
Analyzer
6.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
6.5 Test Result and Data
Test Date: Jun. 14, 2012 Temperature: 22°C
Atmospheric pressure: 1020 hPa Humidity: 66%
. Frequency 6dB Bandwidth
Modulation Standard | Channel (MHz) (MHz)
01 2412 12.4
802.11b (11Mbps) 06 2437 12.2
11 2462 12.2
01 2412 16.7
802.11g (54Mbps) 06 2437 16.6
11 2462 16.7
802.11n HT20 01 2412 17.3
A1n
(130Mbps) 06 2437 17.4
11 2462 17.4
802.11n HT40 03 2422 35.4
A1n
(270Mbps) 06 2437 35.4
09 2452 35.6
0
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""'\i" CERPASS TECHNOLOGY CORP.

Report No

.. TEFI1205112

Modulation Standard: 802.11b (11Mbps)
Channel: 01

®

Fef 20 JdBm

EBW 1 MH=
YVBW 3 MH=
SWT 2.% mz

a0

10

trt—=froSE it

Q0 CHu

20

-0

!
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--70
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Modulation Standard: 802.11b (11Mbps)
Channel: 06

®

Lef 20 JdBm *ALL 30 JdB

i

H
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SWT 2.5 mz

Zo
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20
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.. TEFI1205112

Modulation Standard: 802.11b (11Mbps)

Channel: 11
@ EBW 1 MEz Delta 2 [T1 ]
VBW 3 MHz ~0.16 R
Fe £ 20 JdBm *ALL 30 dB SWT 2.5 m= 12200000000 MH:x
20 Marker| 1 [TLl
— dBm
10 4 zoz|EX
_
, 1 _i_rrx/‘—-‘\/"\-l‘"‘-\ﬂ_\

Dt —0. 7 dEw // \
10

R \

S0

|50

T0

-80

Center 2.462 GHz % MHz/ Span 50 MHz

Modulation Standard: 802.11g (54Mbps)
Channel: 01

@ *EBW 1 MH=z Delta 2 [T1 ]
*YBW 3 MHz ~0.41 4B

e f 20 dBm *ALL 30 dB SWT 2.5 m= L& 700000000 MH:x
20 Marker| 1 [Tl
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== 1 thvv—hhdri\fuhfﬁkéh\<
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""\f CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Modulation Standard: 802.11g (54Mbps)

Channel: 06
® *REW 1 MEz Delta 2 [TL )
*VEW 3 MHZ -0 1 i

Lef 20 dBm *ALL 30 JdB SWT 2.5 ms  18.6000 100000 MH=z
zZ0 arker| 1 [T1
10 2
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Dl - clbir

|10 / \
| —20
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Modulation Standard: 802.11g (54Mbps)

5 MHEz/

Span 50 MHE=z
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: TEFI11205112

""\f CERPASS TECHNOLOGY CORP. Report No.

Modulation Standard: 802.11n HT20 (130Mbps)

Channel: 01
® “RBW 1 MEz Delta 2 [T1 |
*YBW 3 MHz l1.26 4B
Ref 20 dBm *htt 30 dB SWT 2.5 ms 17.300000000 MH=Z
20 Marker| 1 T1
-1L3¢6 dBm
1o twssoohoo co:|EM
L Py
IEw| |, ;fr_,ﬂv4~ﬂnviﬂxv__/”\v¥4ﬁ_ﬁ\“nk .
D1 -2.0[2 dBm / \\
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-20
30
50
&an
L-70
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Modulation Standard: 802.11n HT20 (130Mbps)

Channel: 06
® *RBW 1 MHz Delta 2 [TL ]
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.. TEFI1205112

Modulation Standard: 802.11n HT20 (130Mbps)

Channel: 11
® *RBW 1 MHz Delta 2 [Tl |
*WEW 3 MHz 0.31 dB
REef 20 dBm *Rhtt 30 dB SWT 2.5 ms= 17.400000000 MH=Z
20 a1 T
-1}1748 dBw
» . cre|EN
L_EN A I, MR
= |, L N
D1 -1.8/d dBm / \
—-10
-20

30

50
&n
L-70
=80
Center 2.462 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 03
® “REW 1 MEz Delta 2 [T1 )
*WEW 3 MH=z -0.26 dB
Tef 20 dBm *ARLL 30 4B SWT 2.5 me= 35.400000000 MH=
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Modulation Standard: 802.11n HT40 (270Mbps)

Channel: 06
® *REW 1 MEz Delta 2 [TL |
*YBW 3 MH= 0.06 4B
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

7. Maximum Peak and Average Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 1MHz and VBW to 3MHz.

c. Set detector mode to peak (for peak output power) or set detector mode to RMS (for
average output power).Trace averaging in power averaging (RMS) mode must be
performed over a minimum of 100 traces.

d. Use the spectrum analyzer’s integrated band power measurement function with band limits

set equal to the EBW band edges.

e. The maximum peak and average output power was measured and recorded.

7.3 Test Setup Layout

EUT

Spectrum

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
o
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1205112
7.5 Test Result and Data
Test Date: Jun. 01, 2012 Temperature: 25C
Atmospheric pressure: 1020 hPa Humidity: 65%
. Peak Power Output |Peak Power Output
Modulation Channel Frequency (dBm) (mW)
Standard (MHz)
Peak |Average Peak |Average
01 2412 14.31 10.68 27.0 11.7
802.11b
(11Mbps) 06 2437 14.25 10.45 26.6 11.1
11 2462 14.11 10.19 25.8 10.4
01 2412 14.11 8.32 25.8 6.8
802.11g
(54Mbps) 06 2437 14.35 8.78 27.2 7.6
11 2462 14.26 8.52 26.7 71
Modulation channel Frequency Peak I?(év%/(:hr)Output Peak P(or:/]vvevr) Output
Standard (MHz)
Peak |Average | Peak |Average
01 2412 14.26 8.45 26.7 7.0
802.11n HT20
(130Mbps) 06 2437 14.17 8.37 26.1 6.9
11 2462 14.42 8.63 27.7 7.3
03 2422 14.35 8.54 27.2 7.1
802.11n HT40
(270Mbps) 06 2437 14.05 8.21 25.4 6.6
09 2452 14.18 8.27 26.2 6.7
o
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Report No.: TEFI11205112

Modulation Standard: 802.11b (11Mbps), Peak Power Output
Channel: 01

®

Ref 20 dbEm

*Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

10

/

/

Center £.412 GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

5 MHz/

22 MAz

11 MH=
16.5 MH=z

11l MH=z
27.5 MEz

Power

Lower
Upper

Lower
Upper

Span 50 MHz

14.31 dBm

-46¢.29 dB
-416¢.95 dB

Modulation Standard: 802.11b (11Mbps), Peak Power Output
Channel: 06

®

Ref 20 dbEm

*Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

10

0 ‘//J,f*”"d_ﬁ_ “xﬁ\\xl [ B |

=10

.. / AN
30 F

| _40 _,__n.»-"’ ey

:ﬁﬂf~w~«»ﬁm}¢Jpp N L
&0

=70

Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel

Bandwidth 22 MEz Power 11.25 dBm
Adjacent Channel - -
Bandwidth 11 MEz Lower -16.06 dB
Spacing 16.5 Moz Upper -46.87 dB
Altarnate Channal

Bandwidth 11 MAz Lower — —=—==
Spacing 27.5 MH=z Upper _____
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Modulation Standard: 802.11b (11Mbps), Peak Power Output

Channel: 11

®

Ref 20 dbm

*Rtt 30 dp

* REW 1 MHz
*VEW 3 MHz
*SWIL 2.5 ms

"'\.\

N

10
-0
10
W
-Z0
- MM
W
60
o

Center 2.462 GHz

TX Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

MHEZ

1 MH=

MH=

1 MH=

MH=

5 MHz/

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11g (54Mbps), Peak Power Output

Channel: 01

*Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

Span 50 MHz

—

N R A

14.11 dBm
-16.40 dB
-46.78 dB

[ B |

“_NVEAHAA"J“L\%MNw&‘

--10
p_ex
30 M’/
- A
40 v
- 50
(=]
|--70

Center £.412 GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

22 M=

MH=
MHz

1 MHz
5L ME=z

5 MHz/

Power

Lower
Upper

Lower
Upper

Span 50 MHz

14.11 dBm
-42.96¢ dB
-413.08 dB
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Modulation Standard: 802.11g (54Mbps), Peak Power Output

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

N IR

ﬂh\”“*q¢u

Channel: 06
Ref 20 dBm *Ltt 30 dB
10
] /ﬁ-
e [
vrev il
30 A&’-"v/
--40 et
- 50
L=11]
--70

Center £.437 GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

22 M=

1 MHE=
6.5 MHz

11 MH=z

5L ME=z

5 MHz/

Power

Lower
Upper

Lower
Upper

Span 50 MHz

14.35 dBm

-42.93 dB
-411.03 dB

Modulation Standard: 802.11g (54Mbps), Peak Power Output

Channel: 11
*RDW 1 MHz
*VDBW 3 MHz
Ref 20 dBm * Rttt 30 dB *SWT 2.5 ms
10
o / \\ Ex
; --10
T e
|- 30
40 \R\vw\
W o e W\,ﬂ\
(=]
70

Center 2,462 GHz

Tx Channel
Bandwidth

Adjaceant Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

5 MHz/

FPower

Lower
Upper

Lower
Upper

Span 50 MHz

14.26 dBm
-44.1¢ dB
-A12 .37 dB
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Modulation Standard: 802.11n HT20 (130Mbps), Peak Power Output
Channel: 01
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
a Lo B
[ = N
m |- 20
30 'N/ \
|- a0 —_—
W ""‘-—"‘-\k.w
&0
-0
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidih 42 Mz Power 14.26 dBm
i:::::z:hchannal 11 MA=z Lower -42.41 dB
Spacing 16.5 MH=z Upper -41.8232 dB
Alternate Channel
Bandwidth 11 MHz Lower —  ====-
Spacing 27.5 ME=z U_[J_[JQL' _____
Modulation Standard: 802.11n HT20 (130Mbps), Peak Power Output
Channel: 06
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
a e S N B B
[ f/— N
m |- 20
30 _'_// \
|40 o I ~
w"u A U FUTIYONI
&0
-0
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power l /] . l 7 dBlT
iiii:fzzhcmmﬂ 11 MHz Lower -412.77 dB
Spacing 6.5 Moz Upper -471 .50 dB
Altarnate Channeal
Bandwidth 11 MA=z Lower === ==
Spacing 27.5 MH=z Upper —————
L J
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Modulation Standard: 802.11n HT20 (130Mbps), Peak Power Output
Channel: 11
*REW 1 MHz
Q%g} *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
Lo i i [ B |
/ N
™
l--30
40 U““vﬂkw‘ﬁﬁtunr¢4f \L“wmﬁﬂ
W wmw
|- 60
ha
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 11.42 dBm
iiii:fzzhcmmﬂ 11 MEz Lower -412.96 dB
Spacing 6.5 Moz Upper -41.74 dB
Alternate Channel N
Bandwidth 11 MEz Lower  --—--
Spacing Y.h M= 1] rPper == ===
Modulation Standard: 802.11n HT40 (270Mbps), Peak Power Output
Channel: 03
*REW 1 MHz
Q%g} *VBW 3 MHz
Ref 20 dBm *ntt 30 dB *EWT 2.5 ms
10
Lo - - [ B |
., yaal N
o= e
|- 20
40 wﬂfdﬂ'J \x“ﬁha.
::ﬁﬁ"kk*ﬁﬂljhﬂqﬁqv ~Aﬂ\hﬁ\¢hﬂ&hikahv
&0
|--70
Center Z_42I GHz 10 mMH=z/S dpan 100 MHzZ
Tx Channel
Bandwidth 44 MHz Powe T 14 .35 dABm
x::ifz:hChannEl 22 MA=z Lower -4.63 db
Spacing 16.5 MH=z Upper -41.9¢ 4dB
ey chamned I Lower ~16.43 dB
Spacing 27.5 MH=z Upper -16.70 dpB
L J
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Modulation Standard: 802.11n HT40 (270Mbps), Peak Power Output
Channel: 06
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 dBEm *Rtt 30 dB *SWT 2.5 ms
10
0 T |y [ B |
[ — —
m |- 20 "}
30 /
| _ o~
&0
=70
Center 2_437 GH=o 10 MH=z/ dpan 100 MH=z
Tx Channel
Bandwidth 44 ME=z Power l /] . O 5 dBlT
iiii:fzzhcmmﬂ 22 MEz Lower -41.65 dB
Spacing 16.5 Moz Upper -4 .95 dB
i:::?:‘—:: Shanmet 22 MA=z Lower -16.49 dB
Spacing 27.5 MH=z Uppe]: -16.70 dB
Modulation Standard: 802.11n HT40 (270Mbps), Peak Power Output
Channel: 09
® * RBW 1 MHz
*VBW 3 MHz
Ref 20 dBEm *Rtt 30 dB *SWT 2.5 ms
10
0 /,HM/H—M_.—._W‘\\ [ B |
[ / \
vxew [ il
|- 30 g
40 NW—«/J \“-w_.\,m_\
et
|- &0
ha
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel
Pandwidth 4 Mnz Power 14.18 dBm
ii[jl:f::ihchannql 22 MHz Tower -4.60 dB
Spacing 16.5 MEz Upper -4.96¢ dB
R et 22 mzz  Lower -16.41 dB
Spacing 27.5 Mz Upper -1le.71 dB
L
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Modulation Standard: 802.11b (11Mbps), Average Power Output
Channel: 01
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
0 s o L S Ex
| ., 7 ™
-4 7 X
30 - - — \\\
- 40 i
|-, “J""““W““""J s
NI R ]
&0
-0
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidih & Mhz Power 10.68 dBm
i:::::z:hchannal 11 MA=z Lower -48.22 dB
Spacing 16.5 MH=z Upper -A4G.,.30 dB
Alternate Channel
Bandwidth 11 MHz Lower  ——-—--
Spacing 27.5 ME=z U_[J_[JQL' _____
Modulation Standard: 802.11b (11Mbps), Average Power Output
Channel: 06
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
il | e rne | [ B |
[ -
m |- 20 "f \
30 c S \
w ol 100 f’
|- 40 X
| =0 _M‘MJ WM\“_
Y T N
&0
-0
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power l O . (] 5 dBlT
iiilifizhcnamﬂ 11 MHz Lower -48.27 dB
Spacing 6.5 Moz Upper -48 .78 dB
Altarnate Channeal
Bandwidth 11 MA=z Lower === ==
Spacing 27.5 MH=z Upper _____
L J
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Modulation Standard: 802.11b (11Mbps), Average Power Output

Channel: 11
*ROW 1 MHz
* VEW 3 MHz
Ref 20 dbm *Rtt 30 dp *SWT 2.5 ms
10
o L [ B |
20 / \
[—30 00 of P—
P of 1 /
| o Y O ol et O
ESAITRT S [aTa T I S
|--c0
7o
Center 2.4¢62 GHz 5 MHz/ Span 50 MHz
TX Channel
Bandwidth 22 MHEz Power 10.19 AdBm
Adjacent Channel N
Bandwidth 11 MH=z Lower -418.32 dB
Spacing 16.5 MHz Upper -48.89 dB
Alternate Channel N
Bandwidth 11 MH=z Lower - -—---
Spacing 2.5 MH= UDDG‘ r e m———
Modulation Standard: 802.11g (54Mbps), Average Power Output
Channel: 01
*REW 1 MHz
*VEW 3 MHz
Ref 20 dbEm *Att 30 dB *SWT 2.5 ms
10
N e iy L
e i [,
T - / \
vz e [l e
*Lwe| 100 of 100 || K
--40
vt S —“MM \-\""v-ﬁm._...l
R e B
&0
=70
Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MHz Power 8.32 dBm
iiii:fzzhcmmﬂ 11 MHz Lower -44.78 dB
Spacing 16.5 Moz Upper -45 .15 dB
Altarnate Channal .
Bandwidth 11 MAz Lower — —=—==
Spacing 27.5 MH=z Upper _____
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Modulation Standard: 802.11g (54Mbps), Average Power Output
Channel: 06
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
1] B
[, M-MMWMA_\,\
| i \
m |- 20 /
:Z wP of '_II;"I \
| _ 0 ...\MM Wl-u.n.nn oo
&0
|70
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power 8 . 7 8 dBlT
iiii:fzzhcmmﬂ 11 MHz Lower -415.22 dB
Spacing 6.5 Moz Upper -44 .82 dB
Altarnate Channeal
Bandwidth 11 MA=z Lower === ==
Spacing 27.5 MH=z Upper _____
Modulation Standard: 802.11g (54Mbps), Average Power Output
Channel: 11
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
1] B
| ., f.-—v"“"“'“"‘"-“‘"“ua""‘“""‘“-—’"\-..ﬁ\
L Rupdi / \
m |- 20 r]
30 - -
|- 40 i °
L _ =0 MRS Y %u. st
e R S Y PY——
&0
|70
Center Z.463F GHo 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power 8 . 5 2 dBlT
iiii:fzzhcmmﬂ 11 MHz Lower -15.43 dB
Spacing 6.5 Moz Upper -45_.071 dB
Altarnate Channeal
Bandwidth 11 MA=z Lower === ==
Spacing 27.5 MH=z Upper _____
L J
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Modulation Standard: 802.11n HT20 (130Mbps), Average Power Output

Channel: 01
*REW 1 MHz
*VBW 3 MHz

Ref 20 dbEm *Att 30 dB *SWT 2.5 ms

10

0 Ex

PR V| [PPSR
- ot I
/ \
vl SEL
30 (,j ]'\
WP of 100

[ P

5 ot
&0

=70

Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel

Bandwidth 22 ME=z Power 3.495 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -44.37 dB
Spacing 16.5 Moz Upper -43 .98 dB
Altarnate Channal

Bandwidth 11 MAz Lower — —=—==
Spacing 27.5 MH=z Upper —————

Modulation Standard: 802.11n HT20 (130Mbps), Average Power Output

Channel: 06
* RBW 1 MH=z
® *VBW 3 MHz
Ref 20 deEm *Rtt 30 db *SWT 2.5 ms
10
1] fww B
o / \
m |- 20 /
30 " —
|40 skl I —A
FOREALS ey S R o T
&0
|70
Center 2_437 GH=o 5 MH=/S dpan 50 MH=
Tx Channel
Bandwidth 22 MH=z Power 8 . 3 7 dBlT
iiii:fzzhcmmﬂ 11 MHz Lower -14.96 dB
Spacing 16.5 Moz Upper -44_.07 dB
Altarnate Channeal
Bandwidth 11 MA=z Lower === ==
Spacing 27.5 MH=z Upper _____
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Modulation Standard: 802.11n HT20 (130Mbps), Average Power Output

Channel: 11

®

Ref 20 deEm *Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

10

| ., st

WMM__\

\

Center Z.46Z GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth 11

Spacing 16.5

Alternate Channel
Bandwidth 11
Spacing 27.5

22 M=

MH=
MHz

MHz
MEZ

5 MHz/

Power

Lower
Upper

Lower

Upper

Span 50 MHz

d B

Modulation Standard: 802.11n HT40 (270Mbps), Average Power Output

Channel: 03

®

Ref 20 deEm *Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 2.5 ms

10

[ 7

EED [0
30
SWP 100 of

--40

|- 50 A

I o

(=]

|--70

L ey

Center 2.422 GHz

Tx Channel
Bandwidth 44

Adjacent Channel
Bandwidth 2
Spacing 16,

Altarnate Channal
Bandwidth
Spacing 27.5

MEZ

MEZ
MH=

2 MH=

MHz

10 MH=z/

Power

Lower
Upper

Lower
Upper

-1¢c.

-1

4.

c

J. 0L

dpan 100 MH=z

(83

W
O W0

15

dBm

dB
dBR

dB
dB
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Modulation Standard: 802.11n HT40 (270Mbps), Average Power Output

Channel: 06
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dB *SWT 2.5 ms
10
n Ex
10 ”_.ﬂw—‘-‘-w— "‘M‘-‘N_“"ﬂ\—\_‘_‘_
&= | / \
=30
P o f 100
40 A \
| =g \ lJMJﬁI kﬂuARJ. "
T i M
- a0
10
Center 2.437 GHz 10 MHz/ Span 100 MHz

Tx Channel
Bandwidth 44 ME=z

Power 8.21 dBm
Adjacent Channel N —
Bandwidth 22 MEz Lower -1.63 dB
Spacing 16.5 MHzZ Upper -4.93 dB
Alternate Channel -
Bandwidth 22 MEz Lower -1l6.22 dB
Spacing 27.5 MHZ Upper -15.99 dB

Modulation Standard: 802.11n HT40 (270Mbps), Average Power Output

Channel: 09
*RDW 1 MHz
*VDBW 3 MHz
Ref 20 dbEm *Att 30 dB *SWT 2.5 ms
10
n Ex
|1 * Pl e,
ZE |
=30
40 /| N
- 50 it
[ Jon =T R i e
|- &0
70
Center 2.452 GHz 10 MHz/ Span 100 MHz

Tx Channel

Bandwidth 44 ME=z Power 8.27 dBm

iiii:fzzhcmmﬂ 22 MEz Lower -1.62 dB

Spacing 16.5 Moz Upper -4 .91 dB

Sty Chammed S Lower -16.30 dB

Spacing 27.5 Mz Upper -15.83 dB

®
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8. Power Spectral Density
8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.
8.2 Test Procedures
a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 100KHz RBW and
300KHz VBW as that of the fundamental frequency. Set the sweep time=auto
couple.
c. Scale the observed power level to an equivalent value in 3 kHz by adjusting the
measured power by a bandwidth correction factor (BWCF) where BWCF=
10log (3 kHz/100KHz = -15.2 dB).
d. The power spectral density was measured and recorded.
8.3 Test Setup Layout
T Spectrum
- Analyzer
8.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date
Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23
8.5 Test Result and Data
Test Date: Jun. 13, 2012 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency | Measured Power | BWCF |Maximum Power Density
Standard (MHz) Density (dBm) (dB)  |of 3 kHz Bandwidth (dBm)
01 2412 -2.37 -15.2 -17.57
(??%12) 06 2437 2.70 5.2 17.90
P 11 2462 -3.11 -15.2 -18.31
802.11 01 2412 -5.93 -15.2 -21.13
(54Mib g) 06 2437 5.72 15.2 -20.92
P 11 2462 -5.81 -15.2 -21.01
Modulation Channel Frequency | Measured Power | BWCF | Maximum Power Density
andar z ensity (dBm o z Bandwidt m
Standard (MHz) Density (dBm) (dB) f 3 kHz Bandwidth (dBm)
01 2412 -6.79 -15.2 -21.99
O soMupss |06 2437 6.97 152 22.13
11 2462 -6.66 -15.2 -21.86
03 2422 -10.47 -15.2 -25.67
S5 70Mupe) | |06 2437 1071 152 -25.91
09 2452 -10.67 -15.2 -25.87
o
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —2 .57 dBm

Faf 20 dBm *AtT 530 4B SWT 2.5 m= 2.4l ea00nn GOz

20

10 Ex

== |,

10

20

- 30

F—40

S0

-0

-0

=80

Cenber 2,412 Gz 500 kHz/ Span 5 MHz

Modulation Standard: 802.11b (11Mbps)
Channel: 06

® *RBW 100 kH=z Marker 1 [T1 ]
*WBEW 300 kH= 270 dim

Fef 20 dBm *Att 30 dB SWT 2.% mo 2.437650000 GHz

a0

10 l-

F-10

-20

-0

)

(=11

an

-&0

Center 2.437 GOz 500 kH=z/ Span 5 ME

H
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Modulation Standard: 802.11b (11Mbps)
Channel: 11

® *REW 100 kHz Marker 1 [T1 ]
*VEW 300 kHz 3.11 dBm

Ref 20 dEm *Att 30 dB SWT 2.5 ms Z2.462660000 GH=z

20

10 e

.,

10

- 20

|- 40

=11

-c0

- 70

8O

Center Z.462 GH=z 500 kHz/ Span & MH=z

Modulation Standard: 802.11g (54Mbps)
Channel: 01

® *REEBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -5.93 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.412930000 GHz
20
10 l-
Lo
1
AWV ”‘\/\VWM’\JWWJA ~N A ]
210
30
a0
=1
- a0
-0
=80
Cenber 2,412 GHz S00 kHz/ Span 5 MHz
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

® *REW 100 kHz Marker 1 [T1 ]
*WEW 300 kH= =5.72 dBm

Bef 20 dBm TALL 30 4B SWT 2.5 mz 2_437920000 GH=

20

|- 20

- 30

-0

50

- 60

in

-80

Center 2.437 GHz 500 kHz/ Span 5 MH=z

Modulation Standard: 802.11g (54Mbps)
Channel: 11

® “REW 100 kHz
*YEW 300 kH=

Lef 20 JdBm *ALL 30 JdB SWT 2.5 mz

Zo

10 n

20

-0

40

50

G0

—70

B0

Center 2.462 GHz 500 kHz/ Span 5 MH=z
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Modulation Standard: 802.11n HT20 (130Mbps)

Channel: 01
@ *REW 100 kHz Marker 1 [T1 ]
“YBW 300 kA= —6.79 dBm
Ref 20 dBm *att 30 B SWT 2.5 ms 2.410180000 GHz
20
16 | A |
L=y
;
1
ANFWaN ,f!\.}fL A N SN el VN P Faea NP SRSV ARN ~1
o e L= = \/.\J — — = a Ay
| -z0
-0
|-a0
50
| -c0
70
-80
Center 2.412 GHz 500 kHz/ Span 5 MHz
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Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 11

®

Ref
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Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 03
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Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 06
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz
with convenient frequency span including 100 KHz bandwidth from band edge.

c. Peak conducted output power measured within any 100 kHz outside the authorized
frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

d. The band edges was measured and recorded.

9.3 Test Setup Layout

FUT Spectrum

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2011/11/24 2012/11/23

9.5 Test Result and Data

Test Date: Jun. 13, 2012 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Moot | cranmer | Freduency | vehe B e abe | Lt )
802.11b 01 2412 2399.80 -51.67 -37.57
(11Mbps) 11 2462 2487.70 -57.94 -38.31
802.11g 01 2412 2399.80 -47 11 -41.13
(54Mbps) 1 2462 2513.90 -56.05 -41.01
802.11n HT20 01 2412 2400.00 -48.21 -41.99
(130Mbps) 11 2462 2514.50 -55.65 -41.86
802.11n HT40 03 2422 2400.00 -51.58 -45.67
(270Mbps) 09 2452 2483.90 -55.95 -45.87
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11b (11Mbps)
Channel: 11
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 01

® *RBW 100 kH=z Marker 1 [T1 ]
*WBW 300 kHz

RBef 10 <dBm *htt 20 JdB SWT 10 ms= 2.40000f

L, =

2w I il | LT

TOF

L_z0

| | ]

D1 —41.2% dbr I 1

o

=-a0

=90

Center 2.4 GHz 10 MH=/ Span 100 MH=z

® *REW 100 kEz
*YBW 300 kHz

Ref 0 dBm *Att 10 dB SWT 2.25 s

\L_h T Y Y !Mwwwwwwm

AT

Lo

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GH:z

Cerpass Technology Corp. Issued date : Jun. 26, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 94 of 100

FCCID : HXICS530W



g,

@

il

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11205112

Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps)
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Modulation Standard: 802.11n HT40 (270Mbps)
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9.6 Restrict Band Emission Measurement Data
Test Date: Jun. 21, 2012 Temperature: 24 C
Atmospheric pressure: 1022 hPa Humidity: 61 %
Modulation Standard: IEEE 802.11b (11Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\él;a;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) HV (dBuY) Factor (dB)|(dBuV/m) Peak | Ave (dB) | Deg. (m)
2369.36 H 58.03 1.69 59.72 Peak 74 54 | -14.28 | 140 100
2389.56 H 46.40 1.62 48.02 Ave 74 54 -5.98 | 140 100
2372.22 \Y 59.03 2.55 61.58 Peak 74 54 | -12.42 | 225 100
2389.56 V 47.06 2.26 49.32 Ave 74 54 -4.68 | 225 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R“(:I:;?r:g Corrected | Result | Limit (dBuV/m)i \jargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2488.60 H 58.07 0.22 58.29 Peak 74 54 | -15.71 | 136 100
2483.57 H 46.55 0.30 46.85 Ave 74 54 -7.15 | 136 100
2484 .42 V 58.16 -2.39 55.77 Peak 74 54 | -18.23 | 150 100
2483.57 V 47.00 -2.35 44.73 Ave 74 54 -9.27 | 150 100
Modulation Standard: IEEE 802.11g (54Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2372.42 H 57.54 1.69 59.23 Peak 74 54 | -14.77 | 135 100
2389.82 H 46.24 1.62 47.86 Ave 74 54 -6.14 | 135 100
2374.26 \' 58.32 2.50 60.82 Peak 74 54 | -13.18 | 248 100
2389.82 V 46.96 2.25 49.21 Ave 74 54 -4.79 | 248 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\::;?r:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.58 H 57.93 0.30 58.23 Peak 74 54 | -15.77 | 134 100
2483.66 H 46.47 0.29 46.76 Ave 74 54 -7.24 | 134 100
2484.80 V 58.43 -2.41 56.02 Peak 74 54 | -17.98 | 194 100
2483.95 V 46.70 -2.37 44.33 Ave 74 54 -9.67 | 194 100
®
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Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2374.06 H 57.97 1.66 59.65 Peak 74 54 | -14.35 | 132 100
2389.82 H 46.23 1.62 47.85 Ave 74 54 -6.15 | 132 100
2359.98 \' 59.15 2.74 61.89 Peak 74 54 | -12.11 | 248 100
2389.31 V 46.94 2.26 49.20 Ave 74 54 -4.80 | 248 100
Channel 11 Fundamental Frequency: 2462 MHz

M . .
Frequency| Ant-Pol Re:cthr:g Corrected | Result | . Limit (dBuV/M)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2485.75 H 58.64 0.27 58.91 Peak 74 54 | -15.09 | 134 100
2483.85 H 46.41 0.29 46.70 Ave 74 54 -7.30 | 134 100
2488.22 V 58.72 -2.60 56.12 Peak 74 54 | -17.88 | 228 100
2483.85 Vv 46.71 -2.37 44.34 Ave 74 54 -9.66 | 228 100
Modulation Standard: IEEE 802.11n HT40 (270Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Rl\élae:j(iar:g Corrected | Result Remark Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2373.44 H 58.22 1.68 59.90 Peak 74 54 | -1410 | 138 100
2389.56 H 46.29 1.62 47.91 Ave 74 54 -6.09 | 138 100
2389.56 V 60.47 2.26 62.73 Peak 74 54 | -11.27 | 222 100
2389.82 \Y 48.31 2.25 50.56 Ave 74 54 -3.44 | 222 100
Channel 9 Fundamental Frequency: 2452 MHz

M . .
Frequency| Ant-Pol Re:cthr:g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2484.04 H 57.87 0.29 58.16 Peak 74 54 | -15.84 | 141 100
2483.57 H 46.48 0.30 46.78 Ave 74 54 -7.22 | 141 100
2484.12 V 59.69 -2.37 57.32 Peak 74 54 | -16.68 | 229 100
2483.85 Vv 47.25 -2.37 44.88 Ave 74 54 -9.12 | 229 100
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3
MHz (detector peak mode) for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz (detector sample mode) for Average detection at frequency above 1GHz.
O
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 —614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 — 8.500
417725 - 417775 37.50000 - 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 —9.500

1660.0 - 1710.0
1718.8 —1722.2
2200.0 - 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 — 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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